
 

 
DRAFT PERMIT No. CT0001180    Page 1 
 
S:\WORKING\CGLEASON\PERMITS FOR TENTATIVE NOTICE\Summit, May 2019\NPDES PERMIT MAY 2019.doc 

79 Elm Street • Hartford, CT 06106-5127     www.ct.gov/deep          Affirmative Action/Equal Opportunity Employer 
 
 
 

 NPDES PERMIT 
 issued to 
 

Location Address: 
 

Summit Corporation of America 
1430 Waterbury Road      1430 Waterbury Road 
Thomaston, Connecticut  06787     Thomaston, Connecticut  06787 
 
Facility ID: 140-011      Permit ID: CT0001180 
 
Receiving Water Body: Naugatuck River    Effective Date:  
 
Receiving Water Body ID: CT6900-00_05    Permit Expires: [5 years from effective date] 
 
 
 
SECTION 1: GENERAL PROVISIONS 
 
(A) This permit is reissued in accordance with Section 22a-430 of Chapter 446k, Connecticut General Statutes 
[...]
VII. FACILITY DESCRIPTION 
 

Summit is located on approximately 8.2 acres in a mixed commercial/industrial area on the Naugatuck River 
in Thomaston.  [See Attachments 2 & 3 for site detail].  Summit’s site includes land on both sides of the 
Naugatuck River; the facility is located on the east side of the river (in Thomaston) and the facility’s 
production wells are located on the west side of the river (in Watertown).  The three production wells provide 
the source water for the facility.  [Summit has a Diversion Permit (DIV-200701641GP) authorizing the water 
withdrawal.]  The water from the production wells is piped under the Naugatuck River and stored at Summit 
in a 5,000 gallon concrete vault (“Return Well”).  Prior to use, the water is treated through a reverse osmosis 
(RO) system; the backwash from the RO system is re-used in certain operations at the facility.  Any water 
used for non-contact cooling purposes at the facility is recycled back into the Return Well for later re-use.   
 
Summit is primarily engaged as a metal finishing job shop.  Miscellaneous, related operations include minor 
machining and drawing of copper wire prior to plating.  Summit conducts metal finishing of various parts 
(i.e., machined parts, wire, and thin metal strip) for the telecommunications, aerospace, medical, battery, and 



 

Fact Sheet for PERMIT No. CT0001180  7 
 
S:\WORKING\CGLEASON\PERMITS FOR TENTATIVE NOTICE\Summit, May 2019\Summit Fact Sheet May 2019.docx 

automotive industries.  The base metals processed include copper, beryllium-copper, brass, steel, stainless 
steel, and aluminum.  Summit’s metal finishing operations include electroplating (i.e., chromium, copper, 
bronze, nickel, tin, tin-lead, lead, gold, silver, palladium), electroless plating (nickel), reflow tin plating, brite 
dipping, cleaning, stripping, and tumbling.  [See Attachment 4 for the detail on the process operations.]  The 
rinsewaters and cleaners associated with the metal finishing operations are directed into the on-site 
wastewater treatment system; concentrated baths are containerized and shipped off-site.  Summit also 
generates certain ancillary wastestreams (e.g., laboratory wastewater, air scrubber wastewater, etc.) that are 
also directed into the on-site wastewater treatment system. 
 
From 1955 until 1975, a metal hydroxide sludge impoundment was used at the site.  This unit was closed in 
place in 1975.  After closure of this unit, two lagoons were used at the site until 1986 to treat wastewater 
from the facility’s operations.  These units went through RCRA closure in 1988/1989.  A Certificate of 
Closure was issued on October 16, 1989.  There is presently a network of about 50 monitoring wells on-site.  
Four of these wells (i.e., MW-5, MW-6, MW-8, and MW-10) are RCRA wells and have been monitored 
semi-annually since closure.  [See Attachment 5 for a well map.]  Monitoring results from these wells indicate 
that the groundwater on-site contains: barium, cadmium, cyanide, cobalt, copper, gold, mercury, nickel, 
silver, zinc, cis-1,2-dichloroethylene, 1,1,1-trichloroethylene, and trichloroethylene.  [See Attachment 6 for 
a data summary of the RCRA wells from 2008 to 2012].  Summit is seeking authorization to treat the 
groundwater on-site through its on-site wastewater treatment system.  It proposes to direct the groundwater 
into the system at a rate of up to 20 gpm for 24 hours per day (i.e., 28,880 gpd maximum). 
 
Sanitary wastewater that is generated at the facility is directed to an on-site septic system. 
 
A summary of the wastestreams generated at the facility and treated (or proposed to be treated) through the 
on-site wastewater treatment system is as follows: 
 

WASTESTREAM DESCRIPTION 

Metal Finishing Wastewaters The rinsewaters and cleaners (acidic and alkaline solutions) associated with the 
metal finishing operations 

Laboratory Wastewater Wastewater that is generated from cleaning the glassware in the laboratory 
Water Treatment Wastewater Boiler water softener 

Air scrubber wastewater Wastewater that is generated from the on-site air scrubber associated with the 
metal finishing operations 

Floorwash Wastewater/Building Maintenance 
Wastewater 

This includes the wastewater associated with cleaning the process tanks as well 
as the floor spill material generated from the metal finishing operations 

Tumbling Wastewater Wastewater generated from miscellaneous tumbling/cleaning/decontamination 
operations 

On-Site Groundwater Remediation Wastewater 
(PROPOSED) 

The groundwater at the facility which contains: barium, cadmium, cyanide, 
cobalt, copper, gold, mercury, nickel, silver, zinc, cis-1,2-dichloroethylene, 
1,1,1-trichloroethylene, and trichloroethylene 

Drum Rinsing Wastewater Wastewater that is generated from rinsing out “empty” drums of various 
chemicals at the site 

Reverse Osmosis (RO) Reject and Backwash 
Water 

Wastewater generated from backwashing the supply water’s reverse osmosis 
(RO) system with water.  The RO water is recirculated back into the process 
rinsewaters for reuse. 

Boiler Blowdown 
The boilers on-site are blown down twice a day in order to maintain the proper 
chemistry in the boiler; approximately 50 gallons of cooling water is combined 
with the blowdown to control temperature. 

Air Compressor Condensate/Blowdown The air compressor is periodically blown down as necessary to remove any 
condensate in the compressor 

Fire Suppression Test Water Wastewater that is generated from the annual testing the fire suppression 
system 

 
 
VIII. THE ON-SITE WASTEWATER TREATMENT SYSTEM 
 

The on-site wastewater treatment system consists of the following operations: Metals Recovery, 
Equalization/Precipitation, Cyanide Treatment, Flocculation/Clarification, Final Neutralization: 
 

Metals Recovery: Wastewaters from the tin, silver, and gold plating operations are directed to 
individual recovery systems in order to remove the subject metals.  Metals are precipitated out of 
the tin-bearing and silver-bearing wastewaters using sodium hydroxide and sodium hypochlorite, 
respectively; gold-bearing wastewaters are treated in ion exchange columns in order to remove the 



 

Fact Sheet for PERMIT No. CT0001180  8 
 
S:\WORKING\CGLEASON\PERMITS FOR TENTATIVE NOTICE\Summit, May 2019\Summit Fact Sheet May 2019.docx 

gold.  The wastewater generated from the tin precipitation operation is directed to 
Equalization/Neutralization for further treatment; the wastewater remaining after the silver and gold 
recovery operations is directed into Cyanide Treatment.   
 
Equalization/Precipitation: All dilute acidic and alkaline solutions, as well as non-cyanide bearing 
rinsewaters are directed into the Equalization/Precipitation system.  The system consists of a 5,000 
gallon tank (HpH I) where the wastewater is treated with lime and sodium hypochlorite.  These 
wastewaters are then pH adjusted using sulfuric acid in a 1,500 gallon tank (HpH II).  From there, 
the wastewater is dechlorinated using sodium thiosulfate as it is conveyed to 
Flocculation/Clarification for additional treatment. 
 
Cyanide Treatment:  All cyanide-bearing wastewaters are directed into a two-stage cyanide 
destruction system for treatment.  Stage 1 occurs in a 5,000 gallon tank (CN I) and consists of pH 
adjustment with lime slurry followed by the addition of sodium hypochlorite to treat the amenable 
cyanide.  The wastewater then flows to another 5,000 gallon tank (CN II) where the pH of the 
wastewater is adjusted with sulfuric acid.  The wastewater is then dechlorinated with sodium 
thiosulfate before being directed to Flocculation/Clarification for additional treatment.  The sample 
taken to determine compliance with the amenable cyanide permit limit (DSN 001A-1) is taken after 
the CN II tank. 
 
Hexavalent Chromium Treatment (PROPOSED): Summit is proposing to expand its existing 
operations to include hexavalent chromium plating.  This will require that Summit install additional 
treatment equipment in order to pre-treat the hexavalent chromium-bearing wastewaters.  Summit 
is proposing to install a conventional two-stage hexavalent chromium treatment system using 
sodium metabisulfate to reduce the hexavalent chromium to the trivalent form of chromium.  
Summit will take a sample of the wastewater following the second-stage treatment in order to verify 
the level of hexavalent chromium.  This sampling point will be known as DSN 001B-1.  The 
wastewater treated through this system will receive further treatment, as necessary. 
 
Flocculation/Clarification/Final Neutralization: Dechlorinated wastewaters from 
Equalization/Precipitation and Cyanide Treatment are dosed with polymers and allowed to settle in 
the Flocculant Chamber.  Following flocculation, the wastewater is conveyed to the Clarifier.  
Sludge generated in the Clarifier is dewatered and shipped off-site.  The clarified water is pH 
adjusted and then discharged into the Naugatuck River via a side-bank discharge pipe.  
[Approximately twice per year, the Clarifier requires clean-out.  When this is necessary, the 250,000 
gallon “Safety Tank” is temporarily used as a Clarifier.]  The design flow of the treatment system 
is 400,000 gpd.  DSN 001-1 is a continuous discharge that flows approximately 5-6 days per week, 
24 hours per day. 

 
See Attachments 7 & 8 for a schematic of the treatment system and the proposed hexavalent chromium 
treatment system. 
 
 

IX. EFFLUENT QUALITY DATA 
 

See Attachment 9 for a summary of DMR data from 2008 to 2018. 
 
 
X. MONITORING/EFFLUENT VIOLATIONS 
 

Based on a review of Summit’s DMRs from 2008 to June 2018, the following effluent violations were noted: 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 1BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
January 2008 001-1 Silver Average Monthly 0.027 kg/day 0.04 kg/day 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown. 
 
 



 

Fact Sheet for PERMIT No. CT0001180  9 
 
S:\WORKING\CGLEASON\PERMITS FOR TENTATIVE NOTICE\Summit, May 2019\Summit Fact Sheet May 2019.docx 

MONTH/YEAR DSN PARAMETER 
VIOLATED 2BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
November 2009 001-1 BOD5 Average Monthly 42.7 kg/day 59.8 kg/day 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown, but suspected sample contamination. 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 3BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
March 2010 001-1 Ammonia Maximum Daily 20 mg/L 22 mg/L 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown, but the permittee suspects that the source may be due to the large amount of electroless nickel work which 
was performed in that month.  [The electroless nickel line uses ammonium hydroxide]. 

 

MONTH/YEAR DSN PARAMETER 
VIOLATED 4BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

July 2011 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily NOAEL of ≥90% @ 

CTC of 52 75% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 5BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

July 2011 001-1 Acute Toxicity 
Pimephales promelas Maximum Daily NOAEL of ≥90% @ 

CTC of 52 75% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 6BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
March 2013 001-1 Cyanide, Total Average Monthly 0.22 mg/L 0.253 mg/L 

REASON:   Equipment Related    Operator Error    Other   Unknown 

A bad O-ring on the union to the return line on the feed tank associated with the wire stripping operation is assumed to 
have been the cause of the violation.  The O-ring was replaced and follow-up sampling for cyanide was conducted.  
These results were below the permit limits. 

 

MONTH/YEAR DSN PARAMETER 
VIOLATED 7BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
March 2013 001-1 Cyanide, Total Maximum Daily 0.4 mg/L 0.41 mg/L 

REASON:   Equipment Related    Operator Error    Other   Unknown 

A bad O-ring on the union to the return line on the feed tank associated with the wire stripping operation is assumed to 
have been the cause of the violation.  The O-ring was replaced and follow-up sampling for cyanide was conducted.  
These results were below the permit limits. 

 

MONTH/YEAR DSN PARAMETER 
VIOLATED 8BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
January 2014 001-1 Cyanide, Amenable Average Monthly 0.1 mg/L 0.11 mg/L 

REASON:   Equipment Related    Operator Error    Other   Unknown 

No explanation provided. 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 9BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
January 2014 001-1 Cyanide, Total Average Monthly 0.22 mg/L 0.23 mg/L 

REASON:   Equipment Related    Operator Error    Other   Unknown 

No explanation provided. 
 



 

Fact Sheet for PERMIT No. CT0001180  10 
 
S:\WORKING\CGLEASON\PERMITS FOR TENTATIVE NOTICE\Summit, May 2019\Summit Fact Sheet May 2019.docx 

MONTH/YEAR DSN PARAMETER 
VIOLATED 10BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

January 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily NOAEL of ≥90% @ 

CTC of 52 75% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 11BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

April 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily NOAEL of ≥90% @ 

CTC of 52 75% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 12BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

April 2014 001-1 Acute Toxicity 
Pimephales promelas Maximum Daily NOAEL of ≥90% @ 

CTC of 52 50% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 13BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 
July 2014 001-1 Nickel, Total Average Monthly 0.653 mg/L 0.730 mg/L 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Violation reportedly related to reducing the effluent pH. 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 14BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

October 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily NOAEL of ≥90% @ 

CTC of 52 0% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 15BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

October 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily Survival in 100% 

Effluent of ≥ 50% 22% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 16BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

November 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily NOAEL of ≥90% @ 

CTC of 52 12% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 17BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

November 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily Survival in 100% 

Effluent of ≥ 50% 8% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 



 

Fact Sheet for PERMIT No. CT0001180  11 
 
S:\WORKING\CGLEASON\PERMITS FOR TENTATIVE NOTICE\Summit, May 2019\Summit Fact Sheet May 2019.docx 

MONTH/YEAR DSN PARAMETER 
VIOLATED 18BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

December 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily NOAEL of ≥90% @ 

CTC of 52 74% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 19BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

December 2014 001-1 Acute Toxicity 
Daphnia pulex Maximum Daily Survival in 100% 

Effluent of ≥ 50% 30% 

REASON:   Equipment Related    Operator Error    Other   Unknown 

Unknown 
 

MONTH/YEAR DSN PARAMETER 
VIOLATED 20BTYPE OF LIMIT PERMITTED 

LIMIT 
REPORTED 

VALUE 

January 2015 001-1 Acute Toxicity 